G @ | TOGETHER

!{’\N i D/? L&y

=S~ vears | for a sustainable future
OCCASION

This publication has been made available to the public on the occasion of the 50" anniversary of the
United Nations Industrial Development Organisation.

’-.
Sy
B QNIDQI
s 77

vears | for a sustainable future

DISCLAIMER

This document has been produced without formal United Nations editing. The designations
employed and the presentation of the material in this document do not imply the expression of any
opinion whatsoever on the part of the Secretariat of the United Nations Industrial Development
Organization (UNIDO) concerning the legal status of any country, territory, city or area or of its
authorities, or concerning the delimitation of its frontiers or boundaries, or its economic system or
[...]
During his stay in Lusaka the expert has met MNr. Chipungu,
Director of ‘National Environmental Council of Zambia, and some
collaborators. The aim was to be informed about the current
environmental leyislation and policy in Zambia.

The ' Council- has been recently - ‘created and its participants must
define the future government actions. They are subdivided in three
branches: water, soil and air. At the moment the Council is still
in a preparatory phase. A *“proper. legislation with definite
standards does not exist in Zambia.

They are studying the local situation in order to prepare a

programme for the most urgent interventions.

Mr. Chipungu has demonstrated a great interest for the UNIDO's

project and he looks forward to a future cooperation.

P AT T Bl

t“'




4

FINAL RECOMMENDATIONS

The expert's advice on the technical aspects of his trip is
contained in the specific chapters regarding each tannery. His
personal views on the more general aspects, regarding the
Government's and UNIbO's policy, are here exposed, as requested.

a. Government

The Government of a developing Country should adopt a progressive
and realistic environmental policy and in particular:

1. require a phased (progressive) reaching of the standards
(limits) required.

2. impose realistic standards, i.e. ones really necessary for the
environment and technically achievable at reasonable costs.

3. in the preparation of the environmental legislation,
distinguish between the final (best according to +the common
criteria) and the immediate (more necessary or urgent in the local
conditions) standards.

4. give fiscal and import facilitations to the industries that
implement pollution control facilities. This will facilitate the
Industry for the equipment, chemicals and spare parts that must be
imported.

5. develop guide-lines of the treatment processes for effluents
and solid wastes disposal most suitable in the local economical
and geographic conditions.

6. increase the number and equipment of the governmental effluent
laboratories in order t6 both have a more incisive instrument of
control and fournish a concrete service of assistance to the

Industry.

oS ™




LEGISLATIOR

r

REALISTIC STANDARDS
& PHASED APPLICATION

SIMPLE AND COST-EFFECTIVE
TREATHENTS REQUIRED

LOW INVESTMENT &
OPERATION COSTS

SIMPLE LABOUR
NECESSARY

EASIER CONTROLS
FOR THE ENVIRONMENTAL
AUTHORITY

-

POOR PERFORMANCES BUT
CONSTANT EFFICIENCY

THE PLANRT EFFICIENCY
DEPENDS MAINLY ON
NATURAL & LOCAL
FACTORS

i

22

B

ICAIEGORICAL STANDARDS

|& IHMEDIATE APPLICATIOR l

MECHANIZED & SOPHISTICATED
TREATMENTS NECESSARY

|

HIGH IKVESTMENT & OPERATION
COSTS

SKILLED PERSONNEL
REQUIRED

HIGH LEVEL ENVIRONMENTAL
LABORATORIES AND PERSONNEL
REQUIRED

HIGH PERFORMANCES BUT
HIGH MAINTENANCE & CONTROL
CUSTS

THE PLANT TFFICIENCY

IS ENTRUSTED TO THE
AVAILABILITY OF:

~ financial means

- spare parts & chemicals,
- skililed personnel,

— support services & faciliti

es




23

b. UNIDO/UNDP

Instead of supporting the importation of technologies (even if
simplified) used in more developed Countries, UNIDO/UNDP should
start projects in which alternatives of low technology are tested
in the local conditions. It is mandatory in many developing
Countries to install very simple not mechanized ETPs. Most of the
installed plants are often out of order for the lack of spare
parts that must be imported.

Some examples:

- pilot scale facultative lagoons;

- pilot scale sand beds (covered and un-covered) for the sludge
dewatering;

-~ tests on the use of the sludge or other by-products as
fertilizers;

- treatment tests with local aquatic plants;

- tests of soil irrigation and other effluent treatments of land
disposal;

- tests of sun evaporation of concentrated liquors: in particular
of high salinity wastesp

These tests can be carried out by 1local engineers with the
desultory support of international specialists expert not only in
effluents (e.g. biologist, geologist, agronomist, chemist, etc.).
The function of these specialists should be to prepare the
programme of the tests and to evaluate the final results.

The day-by-day operation and control of the tests must be ensured

by the local ~ngineers.

|
RARAAAARRRAAAARAAARAARARN
|




24
ANNEX 1

Letter sent to Alpharama Tannery - Athi River - Kenya

Att. Mr. SAMBASIVA RAO, Production Manager

As discussed in my last visit, I'm sending you some technical
advice/suggestions for the rehabilitated E.T.P..

1. Pumping of sludges from primary sedimentation tanks:
after the problems with the rubber stator of the helicoidal pump,

you have replaced this pump with three submersible units that seem
to work satisfactorily. I do not want now to enter again in the
merits of the cause of these damages and [ agree with this
solution. In the operation conditions of your ETP a submersible
pump is more reliable.

Therefore, | suggest to maintain definitive the current solution
and to use the helicoidal pump (eventually installed on a mobile
frame on wheels) for the drainage of the excess supernatant water
from the sludge drying beds.

In this way you can obtain a more thickened sludge (i.e. a higher
efficiency compared to the existing drying beds) as originally
thought when an helicoidal pump has been chosen for these sludges.
Furthermore, 1in these conditions, the pump will not cause further
problems.

2. E.T.P.'s performances operative conditions.

2.1 Sulphide oxidation:

on the basis of our brief controls the current situation is the
following:

i. the sulphide oxidation process of the spent 1iming baths is
unsatisfactory;

ji. there are no residual sulphides at the out-let of the
oxidation ditch;

iii.sulphide 1is again present in the effluent after the aerated
Yagoon.

For a better understanding of the point i., I need the following
additional information:
- the daily quantity and titre of the sodium sulphide used in the
hide and skin unhairing;
- the quantity of air supplied by the blower.

I suggest to installe a pressure gauge on the bluwer out-let
pipe and to measure the motor absorption. With th2se data we can
calculate the quantity of the pumped air.

Kote: the manufacturer of the ATURIA blowers stopped the production and closed the factory years ago, so to get
the technical data of the blower is difficult. In addition, the eqnipsent has been locally restored and, so, its
perforaances say be changed.




25

To explain the fact at point iii. is rather difficult:

I hope that the floating aerator is continuously operating (no ¢
' stops at the night or during the week-ends)! g
-— i
I would like that you start a systematic programme of plant !
controls: 5
Sulphide

(qualitative, using FeSO4 as indicator)

1. at the out-let of the sulphide oxidation tanks

3 controls per day ( 8 a.m., 12 a.m. and 6 p.m.)
2. at the out-let of the oxidation ditch

3 controls per day ( 8 a.m., 12 a.m. and 6 p.m.)
3. at the out-let of the aerated lagoon

3 controls per day ( 8 a.m., 12 a.m. and 6 p.m.).

pH
(pH indicator paper)
1. at the inlet and at the out-let of the oxidation ditch
3 controls per day (8 a.m., 12 a.m. and 6 p.m.).

Setteable solids
(volumetric, ml1/1 of sludge after 1 hour sedimentation)
: 1. mixed effluent of the oxidation ditch
2 controls per week (Monday and Friday).

_— These controls must be carried out during a minimum period of 18
Qi\ days ard the daily data recorded.

As discussed, there are two possible treatment modifications:

- to try the oxidation in batch of the concentrated sulphide
\ liquors. The diluted water will be by-passed directly to the
- primary sedimentation tanks and the oxidation ditch. The end of
the oxidation process can be controlled with FeSO4

At the end of the process (no or little sulfide) the effluent must
be pumped to the primary sedimentation tanks and, by gravity will
flow into the oxidation ditch.

- to do the chemical flocculation after the oxidation ditch (i.e.
before the sccondary sedimentation tank).

The Alum must be dosed into the out-let channel (over-flow) of the
diteh and the Polyelectrolyte in the influent well of the
sedimentation tank. It is important that the two products be added v
successively (first the Alum).

The quantities may be the same used actually.

For the moment, ] suggest you to try only the second alternative,
controlling if the pH in the oxidation ditch remains near 7.

Please send me a.s.a.p. the requested +dnformation and let me know
the results of the over-indicated controls.
Regards

Giuseppe Clonfero ’




26

ANNEX 2

u YS =
PROPOSAL OF E.T.P. REHABILITATION

Foreward

The existing E.T.P. and 1its operation problems have been already
described 1in the Technical report prepared by the expert on March
1991 for the Project US/RAF/88/100.(for details please see that
paper.

In the meantime the factory with the assistance of a 1local
engineering company, Surtech, has done some intervgntions on the
plant. These interventions, essentially finalised to improve the
pre-treatment of the trivalent Chrome effluents, resulted not

properly designed and are causing some operating problems.

After screening (brushed screen) the Chrome effluent of the new
tannery is treated with 1lime milk and settled into two 200 m3
tanks with pyramidal bottom. Each tank has a capacity almost equal
to the daily volume of the Chrome effluent. When a tank is full
the effluent 1is by-passed to the adjacent tank. After an overnight
sedimentation the supernatant is discharged by gravity and the

Chrome hydroxide sludge sent to two drying beds newly constructed.

L amsevine Y




r
: -
1
Unfortunately some operative problems exist:
! - the lime milk dosage is done by dropping the product directly
i into the incoming effluent and mixing the liquor in a labyrint
channel.
The control of the flocculation pH results very difficult.
- the slope of the bottom wall is dinadequate (less than 30°*) and,
furthermore, due to an error in the calculation of the relative
- levels, the Chrome sludge cannot be discharged by gravity in the
new sand beds.
Difficulty in the discharge of the settled solids.
L
In January 1992, Surtech prepared a design and cost estimates for
' _ upgrading the plant: phase I =improvment of the existing

facilities— and phase 11l —implementation of new facilities
(biological treatment) in order te satisfy the pollution control
N requirements-—.
The factory managers estimated very expensive the proposed
solution +if compared with the cost of the E.T.P.istalled by UNIDC
at Sagana tannery.
Furthermore, the poor results of the first plant’'s modifications
done by Surtech have greately reduced the tannery reliance in this
company .

For these reasons they turned to UNIDO for technical assistance.

e PR

a




28

Tannery data

- work days: 6 per week.

- capacity: 18,500 kg/day dry weight
(11,000 + 7,500 -hides and skins respectively)
i.e. 42,000-43,000 kg/day soaked weight.

— production: hides 80% wet-blue or crust,
skins 100X wet-blue.

- process: standard process with pulp-unhairing (lime and
sulphide) and Chrome tanning.

- effluent volume: 700 m3/day (400 m3/day from beamhouse and
280 m3/day from tanning departments).
See Note 1.

- recipient body: surface water (Thika river).

See Note 2.

Note 1

These figures have been calculated by the factory production
manager, Mr. R.Kinya. The water consumption results about 16-17
litres per kg of soaked weight (700,000:42,500=16.5).

The expert believes a minimal figure of 1,000 m3/day ca. (20-25
1/kg) more prudent.

The conventional water consumption of 30 1/kg gives an effluent

volume of 1,300 m? ca. (which was considered by Surtech in its
project).
Note 2

The standards imposed by the Kenyan W.D.M.for the discharge in the

Thika river are very strict (see the expert’'s previous report).

P

R . TR



Proposed upgrading of the E.T.P.

In his design the expert has followed the one criterion of
obtaining the maximum results with the existing facilities. The
new interventions are limited to those facilities which,in his
opinion, are strictly necessary to obtain this scope.

The full compliance with the standards requested by the Kenyan

authorities is not the aim of this rehabilitation.At this stage

the expert could hardly desiqn a rehabilitation of the plant able

to meet such strict standards.

The tannery effluents (both in the new and in the old departments)
are divided in two separate lines: beamhouse and tanning. A third
1ine can be obtained by by-passing part of the effluents that do
not contain Chrome nor sulphide directly 4into the general pumping
station.

The Chrome and sulphide pre-treatments are already designed with
capacities nearly equal to the daily effluent volumes so that. in
practice, we have two equalization tanks (beamhouse and tanning
effluents). In these conditions, we must only obtain a reqular
mixing and distribution of these two 1ines to the general

treatment .

T

PRSP




30

amhous flu

The existing facilities consist of:
- n.1 grit trap.
- n.2 brushed screen working in parallel.
- n.3 pyramidal bottom tanks of 250 3 capacity each.
Two tanks are equipped with n.2 floating aerators of 60 HP

each and the third with a floating aerator of 15 HP.

The bzamhouse effluents of the two tannery sections (new and old)
are collected in one gully. After a simple treatment of grit
removal the effluent is filtered (brushed screens) and discharged
always by gravity into the sulphide oxidation tanks.

The three tanks are working 1in paraliel, when a tank is full the
operator manually by-passes the effluent into the successive.

The sulphide oxidation is done in batch without any catalyst: the
aeration continues untill the sulphide are almost completely
oxidised (no or little black color when the liquor is tested with
Lead acetate or Iron sulphate)

The process runs well with the 60 HP aerators (the oxidation is
ultimate 1in about 6-10 hours), whereas there are some problems

with the 15 HP aerator (24 hours or more are required).

When the sulphide oxidation is completed, the aerator is switched

off and the liquor settled for 2-3 hours.

-

e MPIma P



31

Then the sludge is discharged into the drying beds and the
supernatant tranferred to the pumping station.

Even in this case, because of too slight a slope of the bottom
walls, big problems are encountered in the sludge discharge.
Furthermore, with the current system, these still highly polluted
liquors are transferred to the general treatment all at once (all
in one hour's time).

In these periods the general treatment receives high peaks of
loading (BOD, COD, SS, etc.).

Suggested modifications

Note: a simple flow-sheet of the proposed modified treatment
process is annexed.

Currently there are two main discharge lines:

- the beamhouse wastes (A);

- the other department wastes (B):

Note that,currently, even effluents without sulphide nor chrome
are discharged 1into these two lines. In the future, the manual by-
pass of part of these effluents directly to the 1ifting tank may

be advisable for reducing the volumes of the wastes that must
undergo the pre-treatments.

Pre-treatment of 1iming liquors

After grit removal and screening (brushed screen) the liming

wastes are collected in the two existing tanks (2) for undergoing

the sulphide oxidation.

[ T USR _— = e e = - -—’»-—-
.. PORSNURNRCIY

R

At an Y




[0) | _

SH - : -

~ +% - '
, \
. B UILTILETY S T A NNTERY
A 1 =h=
Y 3} |
T il Ry ——|
V= I 2 y— L'J!g: -

SLUDGR YO DRYING BEDS

CHROME fituDoOESs
DRYINO BEDS

b
|

e




— R A - - mm—— L G ETTTRE ST T - - 3 -"‘.

32

Two aerators of 60 HP each are installed in these tanks.

A dosage system for the catalyst, manganese sulphate, (not
indicated in the flow-sheet) may be installed 1in the future if
necessary.

The aerated liquor 1is successively pumped at costant flow to a
static sedimentation tank type Dortmund(3) to be installed.

The settled sludge 1s periodically discharged and sent, by gravity
or by using the existing sludge pump., to the drying beds.

The supernatant flows by gravity to the third existing tank (4)